Mollai

ASSEMBLY INSTRUCTIONS

COLLECTION END TABLE
AV25264E
PARTS LIST HARDWARE LIST
No. Sketch Description Q'ty No. Drawing Description Q'ty
A @5/16" x 45mm Allen Bolt 16 pcs
1 Q Table Top 1pec B ) m @1/4" x 15mm Allen Bolt 12 pcs
C @ @5/16"x12x1.2mm| Lock washer |16 pcs
2 Table Legs (L/R) | 4pes| | D @5/16'x19x2mm | Flat washer |16 pcs
E @ @1/4"x11x1.2mm | Lock washer |12 pcs
3 A Connection Panels| 2 pcs F @1/4"x19x2mm Flat washer 12 pcs
G Qo |#3.5 x 15mm Screws 16 pcs
4 \ Stretcher Bar 1pc H 915x60mm Dowel 2 pcs
| VERY L90x56x22mm Iron Pass 4 pcs
J —= 4mm Allen Key 1pc
(=— Notincluded
Step 1 Step 2
Tightening all the assembly bolts. Table legs straight line,
bly bolts.

Iron Pass x 4

Tightening all the assem

Step 3

Tightening all the assembly bolts.

Step 4

-

Please don't tighten bolts fully in this step.




Tightening all the assembly bolts and screws.

Step 5

\
1
I"/’
/
7

just Tevele
x8
\\‘_//

/
\\Ad
\

—— =
7
/

\

q
A
N

Step 6
Final




	64E
	64EE

